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Test Report A DN RS
Report No. : KV-18-00561A

Page No. -1 OF 1
Date of Report : Jan. 26,2018
Applicant NAN YA PLASTICS CORP. CHIA-YI 4th PLANT
Address No.201, PEIGANG RD., sec.2, TAIBAO CITY, CHIAYI HSIEN, TAIWAN
Product Name Vinyl Sheet Pile
Date of Sample Received Jan. 17, 2018
Date of Testing Jan. 17, 2018~Jan. 25, 2018
Remark The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

TEST RESULTS :

Test Item Test Method Test Result
Specific Gravity (23°C) Ref. ASTM D792-13 Method A 1.4
Hardness(Type D/1 sec) ASTM D2240-15 78

ASTM D638-14

- 2
Tensile strength(kgf/cm*) (Type I » V=50 mm/min) 621
Flexural Strength (kgf/cm?) ASTM D790-15e2 Procedure BI 958
Compression Strength (kgf/cm?) ASTM D695-15 754
Izod Impact strength (kgf-cm/cm) ASTM D256-10e1 Method E (Noi}t())re k)

Remark  1.Tensile strength, Flexural Strength, Izod Impact strength tests are accredited by TAF.
2.This Test Report is an additional original report of KV-18-00561. Issued date : Jan.26,018.
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The required specification(s) offered in thi Jare f Signed for and on behalf of
pecitication(s) oftered in this test report is/are for reference only. .
The conformity judgment is at the Applicant's final verdict. SGS Taiwan Ltd.
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